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2.6.Band Edge

REPORT No.: SZ21100183W01

2.6.1. Requirement

According to FCC section 2.1051,the power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor
of at least 43 + 10 log(P) dB.

According to FCC section 27.53(m) (4) for N41, for mobile digital stations, the attenuation
factor shall be not less than 40 + 10 log (P) dB on all frequencies between the channel edge
and 5 megahertz from the channel edge, 43 + 10 log (P) dB on all frequencies between 5
megahertz and X megahertz from the channel edge, and 55 + 10 log (P) dB on all frequencies
more than X megahertz from the channel edge, where X is the greater of 6 megahertz or the
actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition, the
attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5
MHz and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service
licensees operating on frequencies below 2495 MHz may also submit a documented
interference complaint against BRS licensees operating on channel BRS Channel 1 on the
same terms and conditions as adjacent channel BRS or EBS licensees.

According to FCC section 27.53(1) (2) for N77, For mobile operations in the 3700-3980 MHz
band, the conducted power of any emission outside the licensee's authorized bandwidth shall
not exceed —13 dBm/MHz. Compliance with this paragraph (1)(2) is based on the use of
measurement instrumentation employing a resolution bandwidth of 1 megahertz or greater.
However, in the 1 megahertz bands immediately outside and adjacent to the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be either one
percent of the emission bandwidth of the fundamental emission of the transmitter or 350 kHz.
In the bands between 1 and 5 MHz removed from the licensee's frequency block, the
minimum resolution bandwidth for the measurement shall be 500 kHz. The emission
bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions
are attenuated at least 26 dB below the transmitter power.
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2.6.2. Test Description

REPORT No.: SZ21100183W01

Aftenuator 1+
c? ystlem Power
Simulatars Splittere
Spectrum
Analyzers
' Afttenuatar 2«

The EUT is coupled to the Spectrum Analyzer (SA) and the System Simulator (SS) with
Attenuators through the Power Splitter; the RF load attached to the EUT antenna terminal is
500hm; the path loss as the factor is calibrated to correct the reading. The EUT is
commanded by the SS to operate at the maximum output power. A call is established
between the EUT and the SS.

2.6.3. Test procedure

KDB 971168 D01v03 Section 6.0 and ANSI/TIA-603-E-2016.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
NMORLARB .13 Buiding, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page1180f171



ORLAB
v REPORT No.: SZ21100183W01

2.6.4. Test Result

The center frequency of spectrum is the band edge frequency and span is 2MHz, Record the
max trace into the test report.
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24960 GHz 25960 GHz _|1.000 MHz 2.522666667 GHz 6,389 dBm 25960 GHz_|1.000 MHz 2515833333 GHz -5 880 dBm

Shenzhen Morlab Communication Technology Co., Ltd.
MORLAB i suidinga Fe

Tel: 86-755-36698555
FL1-3, Building A, FeiYang Science Park, No.8 LongChang Road

Fax: 86-755-36698525
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn E-mail: service@morlab.cn

Page1210f171



ORLAB!

N41(30M)_DFT-s-OFDM_BPSK_Edge IRB_Right Hig

h_CH

= Kersighes

i == EER
(R [ ® [0 o I [ sensest] [_AATGNORF | 1:45:03 AM Now 25, 2021
Ganter Freq:22.005000000 Badio Sid:Nonw
[Center Freq 22.005000000 GHz S Froe i A Hold: 100100
PASS IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 12 dB
110 dBidiv Ref 30.00 dBm
Log
il
I L
Start 2.59 GHz Stop 2.795 GHz
Spur Range | StartFreq | StopFreq |RBW  Frequency | Amplitude
A i 25900 GHz _[2.6900 GHz _|1.000 MHz [2.688666667 GHz [1.522 dBm
26900 GHz 26910 GHz Hz 2690030000 GHz |-29.01 dBm

(R & [0 —
[Center Freq 22.005! GHz

Freq: 22.

SevseanT] AaiGH o7
Center 1005000000 GHz

[N
11149721 A0 Nov 25, 2021

H Radio Std: None
»- Trig: FreeRun AvglHold: 1001100
PASS IFGain:Low #Atten: 30 dB. Radio Device: BTS
Ref Offset 12 dB
110 dBidiv. Ref 30.00 dBm
Log
FUabiil i
I L
|
/ }
| i
Start 2.59 GHz Stop 2.795 GHz
StartFreq | Stop Freq
25000 GHz _|2.6900 GHz
26900 GHz 26910 GHz

N41(40M) DFT-s-OFDM_BPSK_Edge IRB_Left Low

—
enter Freq 22.005000000 GHZ

T sensEanT] [ AAIGNOF |
Center Freq: 22. GHz Radio Std: None
Trig: FreeRun AvglHold: 1001100
PASS IFGainLow #Atten: 30 dB Radio Device: BTS
Ref Offset 12 dB
10 dB/div Ref 30.00 dBm
Log
B
T
Start 2.391 GHz Stop 2.596 GHz,
Spur | Range StartFreq | StopFreq |RBW | Frequency | Amplitude
i 2.4960 GHz _|430.0 kHz |2.495056667 GHz | 26.12 dBm
2 4 24960 GHz |2.5960 GHz _|1.000 MHz 2.497000000 GHz | 7.998 dBm
srirus|

REPORT No.: $Z721100183W01

N41(30M)_DFT-s-OFDM_QPSK_Edge IRB_Right Hig
h_CH

[ sensean [_AAlGuor | 11.45:12 AM Nov 25, 2021 |
Center Freq: 22.005000000 GHz Radio Std: None
Trig: Free Run ‘Avg|Hold: 100/100
PASS IFGain:Low #Atten: 30 dB. Radio Device: BTS
Ref Offset 12 4B
10 de/div___Ref 30.00 dBm
Log
)
L
© [
Start 2.59 GHz Stop 2.795 GHz
Spur | Range ' StartFreq | StopFreq | RBW Frequ | Amplitude
2.5900 GHz {26900 GHz _|1.000 MHz |2 688 67 GHz |5.192 dBm
26900 GHz (26910 GHz_[620.0 kHz_ 2690020000 GHz |-28.01 dBm

N41(30M)_DFT-s-OFDM_BPSK_Outer Full High CH  N41(30M) DFT-s-OFDM_QPSK_Outer Full High CH

SenseT Ao o 1149331 Aoy 25, 2021
Genter Freq: 22005000000 GHz Radio Std: None
Avg|Hold: 100/100
Radio Device: BTS
Ref Offset 12 dB
10dB/y___ Ref 30.00 dBm
Log
TH TR

= ‘f’ 1’% ‘

o [ \

0

4 7
Start 2.59 GHz Stop 2.795 GHz

nge StartFreq | StopFreq | RBW
125900 GHz.

26900 GHz.

26900 GHz
26910 GHz

620.0 kHz | 2.690300000 GHz 4386 dBm

N41(40M) DFT-s-OFDM_QPSK_Edge 1RB_Left Low

[RL_[ ® [so0 oc | [ T sevseanil T Awior |
[Center Freq 22.005000000 GHz | Ganter Freq: 22005000000 GHz Badio Sid:Nony
[Center Freq 22.005000000 GHz fardics g Hold: 100100
PASS \FGaindow #Atten: 30 dB Radio Device: BTS
Ref Offset 12 dB
10 dBidiv Ref 30.00 dBm
Log
n
o
] I
Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq | StopFreq | RBW _ Frequency | Amplitude
if 24950 GHz _[2.4960 GHz _|430.0 kHz 2.495093333 GHz | 27.94 dBm
124 24960 GHz 25060 GHz  1.000 MHz 2.496833333 GHz|7.863 dBm
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N41(40M)_DFT-s-OFDM_BPSK_Outer Full Low CH

= Kersighes

N41(40M)_DFT-s-OFDM_QPSK_Outer Full Low CH

St oc
Center Freq 22.005000000 GHz

[ SENSE:INT] | AALGNOF |

11:50:29 AM Now 25, 20 SENSEINT] [_AAlGuor |
Center Freq: 22.005000000 GHz Radio Std: None enter Freq: 22,002 GHz Radio Std: None
Trig: Free Run AvglHold: 1001100 “Trig: Free Run AvgIHold: 1001100
PASS IFGainiLow #Atten: 30 dB Radio Device: BTS PASS \FGainiLow #Atton: 30 4B Radio Device: BTS
Ref Offset 12 dB Ref Offset 12 4B
10daidiv_Ref 30.00 dBm 10da/div_ Ref 30.00 dBm
Log Log
AL Py TN N
il e
| - |
\. -
4 [ Mooy
1 1
Start 2.391 GHz Stop 2.596 GHz Start 2.391 GHz Stop 2.596 GHz
Spur | Range | StartFreq  StopFreq | RBW | Frequency | Amplitude '3 Limit Spur | Range StartFreq | StopFreq | RBW | Frequency Amplitude X Limit
s 24950 GHz 24960 GHz _|430.0 kHz [2 495820000 GHz | 4250dBm | |-2950 dB 1 2 24900 GHz _[2.4950 GHz | 1000 MHz 2492841667 GHz | -43.34 dBm | |-3034dB
2 4 24960 GHz 25960 GHz | 1.000 MHz 2506166667 Ghz -3 836 dBm 3389 48 2 3 24950 GHz |2.4960 GHz |430.0 kHz | 2495075000 GHz |40 41 dBm -27.4108
3 |4 24960 GHz _|2.5960 GHz _|1.000 MHz 2503500000 GHz | 4947 dBm -34.95 4B
= fsrarus| = srarus)

N41(40M)_DFT-s-OFDM_BPSK_Edge IRB_Right Hig
h_CH

= d\

h_CH

| — Sevsen] Ao o 15121 A Novas, 2021 SenseT Ao o 115130 A Rovas, 2021
[Center Freq 22.005000000 GHz Center Freq: 22.005000000 Gl Radio Std: None Center Freq: 22.005000000 GH; Radio Std: None
Trig: Free Run AvglHold: 1001100 s Trig: FreeRun AvglHold: 1001100
IFGain:Low #Atten: 30 dB Radio Device: BTS #Atten: Radio Device: BTS
Ref Offset 12 dB Ref Offset 12 dB
10 dgialy___Ref 30.00 dBm 10dB/y___ Ref 30,00 dBm
Log Log
| i
i I
i L 2 i L
| = |
| o 1]
L ] n_f n I
Start 2.59 GHz Stop 2.795 GHz Start 2.59 GHz Stop 2.795 GHz
StartFreq | StopFreq |RBW | Ampli tartFreq | Stop Freq
2.5000 GHz |2 6900 GHz 25900 GHz _|2.6900 GHz |
26900 GHz 26910 GHz 26900 GHz_|26910 GHz _[820.0 kHz | 2600123333 GHz |-21.31 dBm

N41(40M)_DFT-s-OFDM_BPSK_Outer Full High CH  N41(40M) DFT-s-OFDM_QPSK_Outer Full High CH

Lo &
11551340 40 Nov 25, 2021

SevseanT] AaLiGH o7
Center Freq: 22.005000000 GH:

y v e
: A Radio Std: None Center Freq: 22006000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100 Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB. Radio Device: BTS #Atten: 30 df Radio Device: BTS
Ref Offset 12 dB. Ref Offset 12 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
Log Log
A P 4, s W.ial
i i " e =
| ! ( 1
T I
h ] i B *
Start 2.59 GHz Stop 2.795 GHz, Start 2.59 GHz ‘Stop 2.795 GHz,
ange | StartFreq | StopFreq |RBW | cy | de | it je StartFreq | StopFreq |RBW Frequency itude
25000 GHz 12,6900 GHz | 1.000 MHz |2 659333333 GHz |-4 091 dBm 2.5900 GHz {26900 GHz _|1.000 MHz |2 685333333 GHz |-5.111 dBm
26900 GHz  |26910 GHz |820.0 kHz 2690501667 GHz |-42 63 dBm
usa ‘srAms‘
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